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Rack Enclosure Stabilizer KitRack Enclosure Stabilizer Kit

K01-0000578-00

CRA60004

Parts List

Install on Floor

Part
Stabilizer Plate

M8x25 Hex Screw Bolt
Toothed Washer

M8x60 Hex Screw Bolt
M8 Flat Washer

M8 Spring Washer
M8 Hex Screw Nut
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Front/Rear Door Frame
of Rack Enclosure

M8x25 Hex Screw Bolt

Toothed Washer

Stabilizer Plate



For warranty and additional information, please visit: www.cyberpower.com.

Install on Pallet for Shipping

M8x60 Hex Screw Bolt

M8 Hex Screw Nut

M8 Spring Washer

M8 Flat Washer

Toothed Washer

M8x25 Hex Screw Bolt

M8 Flat Washer

Stabilizer Plate   

Front/Rear Door Frame
of Rack Enclosure


